
The Table of Contents, the footnotes, and the section and subsection headings shown in
brackets and bold print, are NOT part of the Document, but have been added for the
convenience of the reader.

AGREEMENT

TABLE OF CONTENTS

SECTION 1. Additional Design Capacity in Treatment Plant for Use of
County Authority

SECTION 2. Types of Charges for Use of Allentown Sewer System; Charges
Prior to Completion of Proposed Improvements

Subsection 2A. Charge for Use of Existing Treatment Plan Facilities
Subsection 2B. Charge for Amortization of Debt for Treatment Plant

Improvements
Subsection 2C. Charge for Operating Expenses of Interceptor Sewers and

Treatment Plant
Subsection 2D. Charge for New Interceptor or Trunk Sewers
[...]
In the event of failure of a sewage meter maintained by County Authority, repairs will be
made as soon as practicable.  In the case of missing flow records due to faulty meter registration or other-
wise, an estimate of flows will be made for purposes of determining volume of sewage and wastes dis-
charged.  This estimate will be based on an evaluation of past flow records as applied to present conditions
and as reviewed and approved by County Authority and the City.

In the absence of meter readings during the early period of low flows when the sewage
recording meters may not register effluent, quantity shall be estimated on the basis of 3.5 persons per con-
nected Equivalent Dwelling Unit with a discharge rate of 100 gallons per capita per day or upon the mini-
mum meter calibration.  The smaller quantity shall be used for billing purposes by the City.

SECTION 9. [Maintenance of City System.]   City agrees at all times to keep and maintain the
Treatment Plant and all Interceptor Sewers owned by the City in good repair and operating condition and to
comply with all applicable laws, orders, rules and regulations of any governmental body or agency having
jurisdiction with respect thereto.

SECTION 10. [Prevention of Dangerous or Prohibited Wastes.]   Each of the parties hereto
covenants and agrees at all times to use all reasonable methods and due diligence to prevent the discharge
into the Treatment Plant of any waste, industrial or otherwise, which is dangerous to the public health and
safety or in violation of any of the restrictions set forth in Section 4 hereof.

SECTION 11. [Local Ordinances, etc. to Conform with City Ordinances, etc.]   Subject to the
provisions of Section 4, County Authority further agrees that it will cause to have enacted and enforced
ordinances, resolutions, rules and regulations governing sewer connections and the admission of sewage in-
to the sewers, which ordinances, resolutions, rules and regulations shall conform with existing ordinances,
rules and regulations of the City and further agrees to cause to be enacted and enforced additional ordinan-
ces, resolutions, rules and regulations to conform with future ordinances, rules and regulations adopted by



- 11 -

the City to govern the admission of sewage into the Allentown Collection System or the Treatment Plant.
County Authority agrees to cause to be submitted to the City appropriate copies of all ordinances, resolu-
tions, rules and regulations, in triplicate and approved reproducible prints of all plans of completed sewers
within ninety (90) days after enactment of the ordinance and completion of plans.

SECTION 12. [Maintenance of County Interceptor System.]   County Authority agrees to keep
and maintain the County Interceptor System at all times in good repair and operating condition.

SECTION 13. [Indemnification.]   Each of the parties hereto agrees to indemnify and save harm-
less the other party against all losses, costs or damages on account of any injury to persons or property
occurring in the performance of this Agreement due to the negligence of such party, its respective servants,
agents or employees or resulting from the failure of the Treatment Plant and lines leading thereto to proper-
ly function due to such negligence.

SECTION 14. [Assignment.]   County Authority may assign all of its right, title and interest
hereunder to any one or more of the Municipalities or to any municipality authority created by any one or
more of the Municipalities.  City may assign all of its right, title and interest hereunder to the Allentown
Authority.  Any such assignment shall not relieve the parties hereto of their obligations and responsibilities
hereunder.

SECTION 15. [Access to Records; Access to County Interceptor Facilities.]   City agrees to
make available at all reasonable times to County Authority, its agents, servants, employees and representa-
tives, access to all records of the City pertaining to cost of acquisition, construction, operation and mainten-
ance of the Treatment Plant.  City also agrees that County Authority, its agents, servants, employees and
representatives, shall have access to the physical facilities of the Treatment Plant at all reasonable times.
However, it is to be specifically understood that this section in no way is to be interpreted as giving County
Authority any rights whatsoever to dictate to the City the manner of operating and/or maintaining the
Treatment Plant.  The provisions of this Section also shall apply to Interceptor Sewers.

County Authority agrees to make available at all reasonable times to the City, its agents, ser-
vants, employees and representatives access to all records of County Authority insofar as the same relate to
matters covered in this Agreement.  County Authority also agrees that the City, its agents, servants, em-
ployees and representatives shall have access to the physical facilities of County Authority at reasonable
times in order to assure compliance with the terms and provisions of this Agreement.

SECTION 16. [Definitions.]   The following terms and phrases shall have the following mean-
ings whenever used herein:

(a) “B.O.D.” means biochemical oxygen demand.

(b) “Equivalent Dwelling Unit” means any room, group of rooms, house trailer or other
enclosure occupied or intended for occupancy as separate living quarters by a family or other
enclosure occupied or intended for occupancy as separate living quarters by a family or other
group or persons living together or by persons living alone.

(c) “Intercepting Sewer” means a sanitary sewer, which is part of the Allentown Sewer
System, and which receives sewage or wastes from a sewage collection system or from the County
Interceptor System and conducts such sewage and wastes to the Treatment Plant.

(d) “Loan Agreement” means the Agreement dated simultaneously herewith by and among
the City, as party of the first part, Coplay-Whitehall Sewer Authority, South Whitehall Township
Authority and Salisbury Township Authority, as parties of the second part, and the County, as par-
ty of the third part.3

                                                  
3 This Agreement is no longer in effect.



- 12 -

(e) “MGD” means million gallons per day.

(f) “Municipality” or “Municipalities” means, individually or collectively, as appropriate,
the Boroughs of Alburtis and Macungie and the Townships of Upper Macungie and Lower
Macungie, all Pennsylvania municipal subdivisions located in Lehigh County, Pennsylvania, or, if
and whenever appropriate to give effect to any provision contained herein, in the place and stead
of any of the aforesaid municipalities, any municipality authority incorporated by any of the afore-
said municipalities and owning, leasing or operating sewage collection facilities in and for any of
the aforesaid municipalities.

(g) “pH” means the logarithm of the reciprocal of the concentration of hydrogen ions,
expressed in grams per liter of solution, indicating the degree of acidity or alkalinity of a sub-
stance.

(h) “Suspended Solids” means the filterable residue of the wastes as determined by the
latest edition of “Standard Methods for Examination of Water and Waste Water”, published by the
American Public Health Association.

SECTION 17. [Sale of Unused City Capacity.]   City shall have the right to sell any unused ca-
pacity allocated to it hereunder to the County Authority or to any party executing any consent and joinder
to this Agreement.

SECTION 18. [Succession.]   This Agreement shall be binding upon the parties hereto and this
respective successors and assigns.

SECTION 19. [Counterparts.]   This Agreement may be executed in any number of counter-
parts, each of which shall be considered an original, but such counterparts together shall constitute but one
and the same instrument.

IN WITNESS WHEREOF, each of the parties hereto has caused this Agreement to be duly executed
and attested by its proper officers, pursuant to proper action of its governing body, all as of the day and
year first above written.

{Signed and Attested by Officers of the City of Allentown and Lehigh County Authority.}



- 13 -

EXHIBIT “A”

COMPUTATION OF CHARGES
TO BE PAID ANNUALLY BY COUNTY AUTHORITY
UNDER SECTION 2A FOR USE OF EXISTING PLANT   

Chlorination Building and Equipment $135,650

Elutriation Tanks 91,330

Dewatering Building and Equipment 597,530

Outfall      15,525

Total $840,035

Less PL660 (33%)    277,211

$562,824

Less Reinvestment Income (5 l/2%)      30,955

$531,869

4.5
36.1    +  

$531,869
$3,500,000(1)    x  $235,900(2)  =  $4,460

_______________________
(1) Bond issue of 1966.
(2) Lease Rental of 1966 Bond Issue - 35-year level.



- 14 -

EXHIBIT “B”

ILLUSTRATION OF THE CALCULATION FOR ANNUAL AMORTIZATION
OF BOND ISSUE APPLICABLE TO 7.6 MGD ADDITION TO

KLINE’S ISLAND WASTEWATER TREATMENT PLANT

I – Items for Additional Capacity Only

 Item Description Construction Cost
1 Pump Station, Rack, and Grit Removal $ 465,000
2 Primary Settling Tanks 218,000
3 Trickling Filters 1,894,000
4 Final Settling Tanks 253,000
5 Chlorine Contact Tank Addition 50,000
6 Sludge Pumping Stations 102,000
7 Sludge Thickening Tank 96,000
8 Primary Digestion Tank 452,000
9 Instrumentation 62,000

10 Outside Piping 165,000
11 Storm Drainage, Roads and Site Conditions      400,000 $4,157,000

II – Items for Benefit of Entire Plant

12 Additional Vacuum Filter & Appurtenances $ 253,000
13 Additional Office Space 26,000
14 R. R. Siding For Chlorine Tank Car 56,000
15 Instrumentation        15,000 $ 350,000

Total Construction Cost $4,507,000
Contingencies (1) 902,000

$5,409,000

Engineering (2) 865,000
Legal & Fiscal 110,000
Administrative      54,000

Total Cost 6,438,000
Less PL660 33%  2,125,000

TOTAL PROJECT COST $4,313,600

Bond Issue With Capitalized Interest (Cost x 109.9) $4,740,000
Bond issue for “I” (3) 4,372,000
Bond Issue for “II” 368,000

Amortization – 35-yr. level (Bond issue x 0.858) $406,700
Amortization “A” Facilities for Additional Capacity 375,000
Amortization “B” Facilities for Entire Plant 31,700 (4)

County Share “I” (4.5/7.6 mgd) $222,000
City Share “I” (3.1/7.6 mgd) $153,000

_____________________
(1) Interest earned during construction to be added to construction fund.



- 15 -

(2) Engineering includes – Feasibility Study, Preliminary & Final Design, Construction Services,
Resident Representative, Operating Manual, Land Surveys, Soil Borings, Services of Materials
Testing Laboratory.

(3)
$4,157,000
$4,507,000    x   4,740,000 = $4,372,000

(4) Amortization to be included in Annual Operating Costs



- 16 -

EXHIBIT “C”
TREATMENT PLANT

Salaries and Wages $ 260,000.00
Blue Cross – Blue Shield 12,000.00
Social Security 13,600.00
Insurance 11,800.00
Pensions 22,500.00

Allocation of Blue Cross, Etc.
$59,900 x  57.78% 34,610.00

Insurance – Fire  (Building and Equipment) 1,000.00
Materials and Supplies 45,000.00
Repairs to Sewage Treatment Plant 3,000.00
Fuel, Light and Electrical Power 40,000.00
Maintenance, Purchase & Repair of Equipment 3,000.00
Operation 3,000.00
Communications     1,500.00

TOTAL TREATMENT PLANT COSTS $391,110.00

SANITARY SEWERS
Salaries and Wages $ 55,000.00
Allocation of Blue Cross, Etc.

$59,900 x  12.22% 7,320.00
Materials and Supplies 3,000.00
Equipment 1,500.00
Operations and Motor Equipment (Includes Insurance) 7,000.00
Communications 600.00
Repairs to Sewer System 40,000.00
Sewer Maintenance 5,000.00
Capital Outlay 10,000.00
Extraordinary Expense          0.00
Allocation:   (10.93%)

Mileage!of!Jointly-Used!Interceptor!Sewers
Total!Mileage!of!City!Sewer!System      =   

27.84
254.77     x   $129,420.00

TOTAL SANITARY SEWER COST $ 14,145.61

197? PLANT EXPANSION — AMORTIZATION “B” OF
FACILITIES FOR ALL PARTICIPANTS $ 31,700.00

ADMINISTRATIVE COSTS
Office of Director (20%) $ 5,000.00
Office of City Engineer  (20%) 38,000.00
Office of Sewerage Engineer  (20%) 32,600.00
Communications 0.00
Printing 500.00
Audit      2,000.00

TOTAL ADMINISTRATIVE COSTS $ 78,100.00



- 17 -

Total Operating and Maintenance Costs $515,055.61
Less Miscellaneous Income (State Grants)     49,000.00
Net Operating and Maintenance Costs 466,055.61

Total Gallons Treated 7,800,000,000
Cost per Thousand Gallons Treated 5.98¢



- 18 -

CONSENT AND JOINDER

ALLENTOWN AUTHORITY, LOWER MACUNGIE TOWNSHIP AUTHORITY, BOROUGH OF MACUNGIE
SEWER AUTHORITY, BOROUGH OF A LBURTIS SEWER AUTHORITY, UPPER MACUNGIE TOWNSHIP
AUTHORITY, all Pennsylvania municipality authorities, and the TOWNSHIPS OF LOWER MACUNGIE and
UPPER MACUNGIE and the BOROUGHS OF MACUNGIE and ALBURTIS and the COUNTY OF LEHIGH, all
Pennsylvania municipal subdivisions, for themselves, their respective successors or assigns, for value
received, intending to be legally bound, do hereby consent to the execution of the foregoing Agreement and
do hereby agree to be bound by the terms and conditions set forth therein.  The parties hereto further agree,
to the extent any action by any of them is legally required or deemed necessary or desirable in order to
permit the parties to the aforesaid Agreement to comply with the terms and provisions and covenants and
representations set forth therein, that they will take such action, perform such acts and otherwise cooperate
to accomplish the purpose and intent of the foregoing Agreement.

The parties hereto further agree that if at any time any of said parties shall come into possession of
the Allentown Collection System or Treatment Plant, as defined in the foregoing Agreement, or the County
Interceptor System, as defined in the foregoing Agreement, said party or parties, as applicable, will be
bound by and will perform all acts necessary to comply with all of the terms and conditions of the afore-
mentioned Agreement, to the extent applicable and to the extent said party or parties are legally permitted
to do so.

IN WITNESS WHEREOF, the parties hereto have caused this Consent and Joinder to be duly execu-
ted and attested by their proper officers, pursuant to appropriate actions of their respective governing
bodies.

{Signed and Attested by Officers of Allentown Authority, Lower Macungie Township Authority, Borough
of Macungie Sewer Authority, Borough of Alburtis Sewer Authority, Upper Macungie Township
Authority, Township of Lower Macungie, Township of Upper Macungie, Borough of Macungie, Borough
of Alburtis, and the County of Lehigh.}

CONSENT AND JOINDER

COPLAY-WHITEHALL SEWER AUTHORITY, SOUTH W HITEHALL TOWNSHIP AUTHORITY and
SALISBURY TOWNSHIP AUTHORITY, all Pennsylvania municipality authorities, and the TOWNSHIPS OF
SOUTH WHITEHALL and SALISBURY, Pennsylvania municipal subdivisions, as the assignees of South
Whitehall Township Authority and Salisbury Township Authority, respectively, to certain rights and inter-
ests in the 1965 Agreement hereinafter mentioned and defined, for themselves, their respective successors
or assigns, for value received, intending to be legally bound, do hereby consent to the execution of the fore-
going Agreement by the parties thereto.

The foregoing parties agree to be bound by the terms and conditions set forth in the foregoing
Agreement to the extent such agreement is required or necessary or desirable to accomplish the purposes
and intent of the foregoing Agreement.  The foregoing parties further agree, to the extent any action by any
of them is legally required or deemed necessary or desirable in order to permit the parties to the aforesaid
Agreement to comply with the terms and provisions and covenants and representations set forth therein,
that they will take such action, perform such acts and otherwise cooperate to accomplish the purposes and
intent of the foregoing Agreement.

This Consent and Joinder is executed by the foregoing parties upon the following specific condi-
tions which shall be deemed to be a material part of this Consent and Joinder:



- 19 -

A. All charges to the County Authority made pursuant to Subsection 2A of the foregoing
Agreement shall be received by the City of Allentown, Lehigh County, Pennsylvania (the “City”),